
POS NR. SPARE PART DESCRIPTION PCS. PRODUCT NO.

1 BAR 1 2856.31
2 SLIDE BAR 1 2856.14
3 SHOWER HANDSET HOLDER 1 2856.17
4 BAR BASE 2 2856.34
5 PEDESTAL BASE 2 2856.37
6 MOUNTING CONNECTOR 2 2856.43
7 LEVER ARM 1 2856.20
8 SLIDE PLUG 1 2856.28
9 LEVER BASE 1 2856.23
10 LEVER SCREW 1 2856.26
11 BAR PLUG 2 2856.40
12 SCREW M6x16 2 9903.278
13 SCREW 5x60 + EXPANSION BOLT 8x40 2 9902.001
14 SLIDE INSERT 1 2856.27
15 ARM SLEEVE 1 2811.48
16 NUT M6 2 9901.041
17 SCREW M4x14 2 9903.226
18 SCREW M4x8 1 9903.159
19 SCREW M3x12 2 9903.004
20 WASHER 2 9904.001
21 PIN 2.5x10 1 2061.475
22 PIN 2.5x7 2 2247.427
23 SPRING WASHER 1 9904.002
24 SCREW M4x5 3 9903.293
25 SCREW M3x8 4 9902.017
26 WASHER 1 2348.467
27 SLIP WASHER 1 2811.43
28 OR 18.3x2.4 1 9916.16
29 SHORT BODY 1 2210.11
30 STRAINER 1 2210.297
31 SLEEVE M20x1 1 2210.21
32 O-RING 15x2 1 9916.128
33 O-RING 17.17x1.78 2 9916.154
34 O-RING 11x1.5 2 9916.092
35 LONG BODY 1 2210.16
36 SLEEVE 14x24W 1 2210.26
37 SLEEVE G1/2 1 2210.30
38 BOTTOM STRAINER BODY 1 2210.270
39 TOP STRAINER BODY 1 2210.28
40 CHECK VALVE 1 2167.21
41 SUPPLY BODY 1 2290.90
42 ROSETTE 1 2290.55

43 BRACKET SLEEVE 1 2083.74
44 RUBBER INSERT 1 2075.35
45 GASKET 1 2085.86
46 REINFORCED HOSE 1 2500.35

G-8670


